International Journal of Medical Research Professionals P-ISSN: 2454-6356; E-ISSN: 2454-6364 DOI: 10.21276/ijmrp



# Use of Corticosteroids in Palliative Care Medicine: A Review

# Rawaa Mahmoud Sulaiman<sup>1</sup>, Sultan Ghazzay Alotaibi<sup>2\*</sup>

<sup>1</sup>Palliative Medicine Fellow, Princess Norah Oncology Center/Palliative Care Service, King Abdulaziz Medical City, National Guard Health Affairs, King Abdulaziz Medical City, Jeddah, Saudi Arabia.

<sup>2\*</sup>Cardiac Anesthesia Fellow, Anesthesiology Department, King Faisal Specialist Hospital and Research Center, Jeddah, Saudi Arabia.

## **ABSTRACT**

Corticosteroids are frequently prescribed to patients with advanced cancer for symptom relief. The indications are wide in this patient group ranging from treatment of specific conditions like spinal cord compression and raised intracranial pressure, to non-specific indications like anorexia, general weakness and other symptoms. The present review was done to study the use of corticosteroids in palliative care medicine.

**Keywords:** Corticosteroids, Palliative Care, Glucocorticoids.

Article History:

Received: 16-04-2021, Revised: 11-05-2021, Accepted: 27-05-2021

## \*Correspondence to:

**Dr. Sultan Ghazzay Alotaibi,**Cardiac Anesthesia Fellow,
Anesthesiology Department,
King Faisal Specialist Hospital and Research Center,
Jeddah, Saudi Arabia.

Access this article online		
Website: www.ijmrp.com	Quick Response code	
DOI: 10.21276/ijmrp.2021.7.3.001		

## INTRODUCTION

Corticosteroids are a class of steroid hormones released by the which includes alucocorticoids adrenal cortex. mineralocorticoids.1 The term steroid applies to a wide range of molecules with varying physiological effects. More specifically, corticosteroids are a class of chemicals encompassing both laboratory synthesized and naturally produced hormones.2 However, the term "corticosteroids" is generally used to refer to glucocorticoids. Named for their effect in carbohydrate metabolism, glucocorticoids regulate diverse cellular functions including development, homeostasis, metabolism, cognition and inflammation<sup>3</sup> & mineralocorticoids regulate sodium and water levels.2 Due to their profound immune-modulatory actions, glucocorticoids are one of the most widely prescribed drugs in the world.4 Glucocorticoids (cortisol in man and corticosterone in rodents) are steroid hormones synthesized and released by the adrenal glands in a circadian manner, in response to physiological cues and stress.5

# USE OF CORTICOSTEROIDS IN PALLIATIVE CARE MEDICINE

Corticosteroids have been shown to be effective for a variety of uses in the palliative care setting. As many as 50% of patients with advanced disease may be prescribed systemic corticosteroids during their illness.<sup>6</sup> The most commonly used systemic corticosteroids in clinical practice are prednisolone and dexamethasone. 40mg of prednisolone is equivalent to 6mg of dexamethasone.<sup>7</sup>

Dexamethasone is often selected in palliative care given its prolonged half-life, multiple routes of administration, and relatively low mineralocorticoid effect (thus less likelihood of fluid retention).<sup>7</sup> Prednisone, prednisolone, and methylprednisolone may be acceptable alternatives depending on the clinical circumstance. Prednisone is converted by liver enzymes to the active compound prednisolone. Therefore, prednisolone or methylprednisolone are preferred in liver impairment.<sup>2</sup> Topical and rectal preparations of corticosteroids are also available for treatment of local inflammation.<sup>7</sup>

#### INDICATIONS FOR SYSTEMIC CORTICOSTEROIDS

- Anorexia<sup>8-10</sup>
- Bone pain<sup>11,12</sup>
- Dyspnoea<sup>13</sup>
- General well-being/ weakness<sup>8,10,14</sup>
- GI obstruction<sup>14,15</sup>
- Liver capsular pain<sup>8</sup>
- Lymphangitis carcinomatosis <sup>16</sup>
- Nausea<sup>8,13</sup>
- Neuropathic pain<sup>6.,11,18</sup>
- Post radiotherapy<sup>18</sup>
- Raised ICP<sup>19,20</sup>
- Spinal cord compression<sup>21</sup>
- SVCO/IVCO<sup>22</sup>
- Tracheal obstruction<sup>23</sup>

#### **GUIDELINES FOR USE OF CORTICOSTEROIDS**

- It is important to limit the risk of inducing adrenal insufficiency. Therefore all patients prescribed corticosteroids should be given treatment for the shortest time using the lowest effective dose.[Level 1+] <sup>24</sup>
- The need for corticosteroids should be reviewed on a regular basis. [Level 3]8,13
- Corticosteroids should be discontinued if there has been no clinical response within 5–7 days. [Level 4]<sup>11,13</sup>
- Unless given in an emergency, corticosteroids should be administered once daily in the morning, or twice daily with the last dose before 2.00pm. This reduces suppression of the hypopituitary-adrenal axis and may prevent corticosteroid-induced insomnia. [Level 1+]<sup>24,25</sup>
- In the event of a deterioration in the patient's symptom control, or the presence of an intercurrent illness, the corticosteroid dose may need to be increased for 5-7 days to maintain symptom control. Any subsequent reductions in dose may have to be made more slowly. [Level 4]<sup>26,27</sup>
- All patients who are anticipated to require corticosteroids for longer than 3 weeks should be given a steroid card. [Level 4124
- The need for gastroduodenal cover with systemic

corticosteroids is uncertain. A proton pump inhibitor or H2 antagonist should be co- prescribed with the corticosteroid for all patients taking NSAIDS<sup>27</sup> or those with two or more of the following risk factors. [Level 2+]

- Advanced malignancy.
- Previous history of peptic ulcer disease
- Anticipated cumulative dose of corticosteroid equivalent to or greater than 140mg dexamethasone.<sup>28</sup>
- It may also be worth considering gastric protection for the following patients: <sup>28,29</sup> [Level 4]
  - Concurrent use of SSRIs, aspirin, anticoagulants, bisphosphonates.
  - Where the starting dose of corticosteroid is equivalent to or greater than 8mg dexamethasone.
- If a patient is taking anti-epileptics such as phenytoin, carbamazepine or barbiturates there is a— possibility of enzyme induction. Phenytoin in particular, has been shown to reduce the bioavailability of dexamethasone by as much as 75%. Patients may therefore require a 2-4 fold increase in their dexamethasone dose to achieve adequate symptom control.<sup>30</sup> Dexamethasone may also affect plasma phenytoin concentrations.<sup>31</sup> [Level 1-]

Table 1: Dosage of Corticosteroids in Palliative Care<sup>7,32,33</sup>

Glucocorticoid	Dose Equivalent	Available Routes	Common Dosage		
Prednisone	4-6mg	PO	PO 5-40 mg/day in 1-2 doses		
Prednisolone	5mg	PO solution	5-60mg/day in 1-2 doses		
Methyl-prednisolone	8mg	IV,IM,PO	4-8mg/day in 1-2 dose		
Dexamethasone	0.75mg	PO,IV,IM,SQ	2-8mg/day in 1-2 dose		

Table 2: Suggested Starting Doses for Systemic Corticosteroids<sup>29</sup> [Level 4]

Suggested starting dose	Clinical indication	Mechanism of action
2mg-4mg	Anorexia General well-being	Uncertain
4mg-8mg	Nausea Dyspnoea	Uncertain
8mg	GI/GU obstruction Bone pain	Reduction of tumour oedema/ anti
	Neuropathic pain	inflammatory effect
	Liver capsule pain post-radiotherapy	
16mg	Spinal cord compression	Reduction of tumour oedema/ anti
	Raised ICP SVCO/IVCO Tracheal obstruction	inflammatory effect
	Lymphangitis carcinomatosis	•

#### ADVERSE EFFECTS

Although the risk of adverse effects increases with dose and duration of any corticosteroid, long-term treatment (e.g. longer than a month) with relatively low doses (defined as a prednisone 5 mg or less) is generally well tolerated.<sup>34</sup>

- Early adverse effects (seen in days): hyperglycemia, fluid retention, and mental disturbances (insomnia, agitation, euphoria, paranoia).
- Late adverse effects (weeks to months): myopathy leading to proximal limb muscle weakness and reduced respiratory force; infection risk (especially fungal such as oral thrush); additive risk of GI bleed with NSAIDS.<sup>35</sup> Proton pump inhibitors and/or H2 antagonists are likely only needed for daily doses of ≥ 140 mg of dexamethasone or those taking concomitant NSAIDs.<sup>28</sup>

# CONSIDERATIONS WHEN PRESCRIBING CORTICOSTEROIDS

- Monitor regularly. Aim to discontinue corticosteroids within 5-7 days if there is an insufficient clinical response. Doing so can prevent the need to reduce the dose gradually (taper).
- Aim for the lowest therapeutic dose to prevent side effects. If taking ≤ 4 mg of dexamethasone (or its equivalent) for 3 weeks or less, it is likely safe to stop steroids abruptly without a taper.<sup>34</sup>
- Unless an emergency, most corticosteroids can be administered once daily in the morning, or twice daily with the last dose before 2:00 pm. This dosage schedule reduces suppression of the hypopituitary-adrenal axis and the risk of insomnia.

- Consider prognosis. Side-effects become a cumulative problem when prognosis is months or more.
- Monitor for hyperglycemia, especially in patients with an anticipated prognosis of months or more.
- Consult the primary oncologist before starting corticosteroids, as they may impact the effectiveness of immune-based systemic cancer treatments.<sup>2</sup>

#### WITHDRAWAL OF CORTICOSTEROIDS

- Corticosteroids should be discontinued once symptoms have resolved or reduced to the lowest effective dose required to maintain symptom control.<sup>24</sup> [Level 1+]
- Any medications co-prescribed to prevent side effects should be stopped once corticosteroids have been discontinued.<sup>29</sup> [Level 4]
- The Committee on Safety of Medicines (CSM) has recommended that systemic corticosteroids should be gradually withdrawn in patients who have received treatment for longer than 3 weeks.<sup>7,24,36</sup> [Level 1+]
- Gradual withdrawal should also be considered in those patients who have received <3 weeks of treatment, but who are considered high-risk for developing adrenal insufficiency. 7,24,36 [Level 4]
- The CSM has recommended that systemic corticosteroids may be stopped abruptly in those whose disease: 7,24,36 [Level 1+]
  - 1. Is unlikely to relapse and
  - 2. Who have received treatment for less than 3 weeks and
  - 3. Who are not included in one of the high- risk groups
- Patients at high risk of developing adrenal insufficiency include the following: <sup>7,24,36</sup> [Level 4]
  - 1. Have recently received repeated courses of corticosteroids. (especially if taken for longer than 3 weeks)
  - 2. Are taking a short course of corticosteroids within one year of stopping long-term therapy.
  - 3. Have other possible causes of adrenal suppression.
  - 4. Have received more than prednisolone 40mg daily or the equivalent e.g. dexamethasone 4mg-6mg
  - 5. Have received repeat doses in the evening.
- If stopping steroids gradually, the dose may be reduced rapidly if symptoms allow, until a physiological level (7.5mg prednisolone / 1mg dexamethasone) is reached. This may involve halving the dose daily. The dose should subsequently be reduced more slowly to allow the adrenals to recover and to prevent a hypo-adrenal crisis. During the withdrawal of corticosteroids it is important to monitor the patient for deterioration of symptoms.<sup>7,24,36</sup> [Level 4]
- At the present time, dexamethasone 0.5mg tablets are in limited supply in the UK. Dexamethasone liquid is a suitable alternative.<sup>36</sup> [Level 4]
- If steroids are administered continuously via a syringe driver, the patient is at greater risk of adrenal insufficiency if the steroids are discontinued abruptly. In these circumstances, unless the patient is in the dying phase, corticosteroids should be withdrawn gradually.<sup>24,29</sup> [Level 4]

#### CORTICOSTEROIDS IN THE LAST DAYS OF LIFE

 It is usually appropriate to discontinue corticosteroids in the dying phase unless they have been necessary in achieving

- good symptom control for the patient e.g. to treat: [Level 4] headaches seizures pain<sup>7,29</sup>
- For patients unable to take oral dexamethasone, doses 
   8mg may be given by bolus subcutaneous injection:
   7,36[Level 4]
- If a continuous infusion is necessary, dexamethasone should be administered via a separate driver to prevent precipitation.<sup>7,36</sup>

#### CONCLUSION

Corticosteroids are commonly prescribed in palliative care, often without guidelines. There is a high response rate to corticosteroid treatment and the results indicate that the positive effect can persist beyond four weeks. There is a need for implementation of guidelines based on solid evidence to assure patients optimal effect of corticosteroids and to minimize the risk for side effects.

#### **REFERENCES**

- 1. Van Staa TP, Leufkens HG, Abenhaim L, et al. Use of oral corticosteroids in the United Kingdom. QJM: monthly journal of the Association of Physicians. 2000;93:105–11.
- 2. Ericson-Neilsen W, Kaye AD. Steroids: pharmacology, complications, and practice delivery issues. Ochsner Journal. 2014 Jun 20;14(2):203-7.
- 3. Rhen T, Cidlowski JA. Antiinflammatory action of glucocorticoids –new mechanisms for old drugs. N Engl J Med. 2005;353:1711–23.
- 4. Schacke H, Docke WD, Asadullah K. Mechanisms involved in the side effects of glucocorticoids. Pharmacology & therapeutics. 2002:96:23–4.
- 5. Miller WL, Auchus RJ. The molecular biology, biochemistry, and physiology of human steroidogenesis and its disorders. Endocrine reviews. 2011;32:81–151.
- 6. Hanks GW, Trueman T, Twycross RG. Corticosteroids in terminal cancer a prospective analysis of current practice. Postgrad Med J 1983; 59: 702-6.
- 7. Twycross R, Wilcock A.(editors). Palliative Care Formulary. 3 rd edition. Nottingham. Palliativedrugs.com.ltd 2007; p.362-8.
- 8. Hardy JR, Rees E, Ling J, Burman R, Feuer D, Broadley K et al. A prospective survey of the use of dexamethasone on a palliative care unit. Palliat Med 2001; 15(1): 3-8.
- 9. Loprinzi CL, Kugler JW, Sloan JA, Mailliard JA, Krook JE, Wilwerding MB, et al. Randomised comparison of megestrol acetate versus dexamethasone versus fluoxymesterone for the treatment of cancer anorexia / cachexia. J Clin Oncol 1999; 17(10): 3299-306.
- 10. Moertel CG, Scutt AJ, Reitemeier RJ, Hahn RG. Corticosteroid therapy for preterminal gastrointestinal cancer. Cancer 1974; 33(6): 1607-9.
- 11. Bruera E, Roca E, Cedaro L, Carraro S, Chacon R. Action of oral methylprednisolone in terminal cancer patients: A prospective randomized double-blind study. Cancer Treat Rep 1985; 69: 751-4.
- 12. Tannock I, Gospodarowicz M, Meakin W, Panzarella T, Stewart L, Rider W. Treatment of metastatic prostate cancer with low dose prednisolone: evaluation of pain and quality of life as pragmatic indices of response. J Clin Oncol 1989; 7: 590-7.
- 13. Mercadante S, Fulfaro F, Casuccio A. The use of corticosteroids in home palliative care. Supp Care Cancer 2001; 9: 386-9.

- 14. Feuer DJ, Broadley KE. Corticosteroids for the resolution of malignant bowel obstruction in advanced gynaecological and gastrointestinal cancer. The Cochrane Database of Systematic Reviews 1999, Issue 3. Art. No: CD001219.DOI:10.1002/14651858. CD001219.
- 15. Laval G, Girardier J, Lassauniere JM, Leduc B, Haond C, Schaerer R. The use of steroids in the management of inoperable intestinal obstruction in terminal cancer patients: do they remove the obstruction? Palliat Med 2000; 14(1): 3-10.
- 16. Dettino A, Negri E, Pagano T. Pulmonary lymphangitis and cancer: Prospective series of 37 patients in palliative care. J Clin Onc 2006, ASCO Annual Meeting Proceedings (Post Meeting edition); 24(18S): 18600.
- 17. Greenberg HS, Kim J, Posner JB. Epidural spinal cord compression from metastatic tumor: Results with a new treatment protocol. Ann Neurol 1980; 8: 361-6.
- 18. Chow E, Loblaw A, Harris K, Doyle M, Goh P, Chiu H et al. Dexamethasone for the prophylaxis of radiation-induced pain flare after palliative radiotherapy for bone metastases a pilot study. Supp Care Cancer 2007; 15: 643-7.
- 19. Weissman DE, Janjan NA, Erickson B, Wilson F, Greenberg M, Ritch PS et al. Twice daily tapering dexamethasone treatment during cranial radiation for newly diagnosed brain metastases. J Neurooncol 1991; 11(3): 235-9.
- 20. Vecht CJ, Hovestadt A, Verbiest HB, van Vliet JJ, van Putton W. Dose effect relationship of dexamethasone on Karnofsky performance in metastatic brain tumours: a randomized study of doses of 4, 8 and 16mg per day. Neurology 1994; 44: 675-80.
- 21. Rowell NP, Gleeson FV. Steroids, radiotherapy, chemotherapy and stents for superior vena caval obstruction in carcinoma of the bronchus: a systematic review. Clin Oncol 2002; 14(5): 338-51.
- 22. Loblaw D, Lapierre N. Emergency treatment of malignant extradural spinal cord compression: an evidence based guideline. J Clin Onc 1998; 16(4): 1613-24.
- 23. Bruera E, Elsayem A. High dose corticosteroids for the management of dyspnoea in patients with tumor obstruction of the upper airway. Supp Care Cancer 2007; 15: 1437-9.
- 24. Committee on Safety of Medicines and Medicines Control Agency. Withdrawal of systemic corticosteroids. Current Problems in Pharmacovigilance 1998; 24: 5-7.
- 25. Rawlins MD. Non opioid analgesics. In: Doyle D, Hanks GWC, MacDonald N (eds). Oxford Textbook of Palliative Medicine 3rd edition 1995. p 367.
- 26. Kumar P, Clark ML (eds). Endocrinology. In: Clinical Medicine. 4th edition. 2005. p. 950.

- 27. National Prescribing Centre. Update on the prescribing of NSAIDs. MeReC Monthly. May 2008. Available from http://www.npc.co.uk/cbt/merec/pain/musculo/merec-
- monthlynoz.html. [Last accessed 12 September 2009]
- 28. Ellershaw JE, Kelly MJ. Corticosteroids and peptic ulceration. Palliat Med 1994; 8(4): 313- 9.
- 29. Merseyside and Cheshire Palliative Care Network Audit Group. Corticosteroids in Palliative Care. Expert Consensus. March 2009.
- 30. Chalk JB, Ridgeway K, Brophy T, Yelland JD, Eadie MJ. Phenytoin impairs the bioavailability of dexamethasone in neurological and neurosurgical patients. J Neurol, Neurosurg, Psychiatry 1984; 47(10): 1087-90.
- 31. Baxter K (editor). Stockley's drug interactions. 6 th edition. 2003. The Pharmaceutical Press. p. 638-9.
- 32. Mager DE, Lin SX, Blum RA, Lates CD, Jusko WJ. Dose equivalency evaluation of major corticosteroids: pharmaokinetics and cell trafficking and cortisol dynamics. J Clin Pharmacol. 2003 Nov. 43(11):1216-27.
- 33. Corticosteroids. GoodRx: Prescription Prices, Coupons & Pharmacy Information. Available from: www.goodrx.com
- 34. Mundell L, et al. Monitoring Long-Term Oral Corticosteroids. BMJ Open Quality 2017;6:e000209. doi:10.1136/bmjoq-2017-000209 1.
- 35. Piper JM, Ray WA, Daugherty JR et al. Corticosteroid use and peptic ulcer disease: role of nonsteroidal anti-inflammatory drugs. Ann Intern Med 1991;114:735–40.
- 36. Joint Formulary Committee. British National Formulary 58. London: British Medical Association and Royal Pharmaceutical Society of Great Britain. 2009.

Source of Support: Nil. Conflict of Interest: None Declared.

Copyright: © the author(s) and publisher. IJMRP is an official publication of Ibn Sina Academy of Medieval Medicine & Sciences, registered in 2001 under Indian Trusts Act, 1882. This is an open access article distributed under the terms of the Creative Commons Attribution Non-commercial License, which permits unrestricted non-commercial use, distribution, and reproduction in any medium, provided the original work is properly cited.

**Cite this article as:** Rawaa Mahmoud Sulaiman, Sultan Ghazzay Alotaibi. Use of Corticosteroids in Palliative Care Medicine: A Review. Int J Med Res Prof. 2021 May; 7(3): 1-4.

DOI:10.21276/ijmrp.2021.7.3.001